

SOKOL ENTERPRISES  
ATTN: ANDREW A SOKOL  
PO BOX 747  
5620 GREAT NORTHERN BLVD STE H2  
NORTH OLMSTED, OH 44070

Page 1 of 1  
File No.: 940301403  
PO No.:  
Shipper No:  
Report Date: 03/22/94

Sample Description: Three (3) Panel Samples

---

## METALLURGICAL EVALUATION

SOKLEER 1200: Pencil Hardness 2B

Taber Abrasion:	Before	39.4830
	After	39.4680

---

Weight Loss	0.0150
-------------	--------

SUN SAMPLE: Pencil Hardness 2B

Taber Abrasion:	Before	40.4208
	After	40.3144

---

Weight Loss	0.1064
-------------	--------

SOKLEER 1184: Pencil Hardness 2H

Taber Abrasion:	Before	30.6620
	After	30.6106

---

Weight Loss	0.0514
-------------	--------

Pencil hardness was ran in accordance with spec. D3363.

HERRON TESTING LABS, INC.



Bruce Piper,  
Metallurgical Technician

BP:kb